Husker parts


Parts

# Picture Partnumber Description Quantity
1 001B DISCH,POST PIN HOLDER THREADED
2 001C DISCH, POST PIN HOLDER NO HOLE
3 001D DISCH WELD ON UPRIGHT & PIN HO
4 002 DISCHARGE, CLAMPING PLATE
5 003B INFEED,POST PIN HOLDER THREADE
6 003C POST PIN HOLDER INF NO HOLE
7 003D INFEED,WELD ON UPRIGHT & PIN H
8 004 INFEED CLAMPING PLATE
9 005B PIN, BEARING SUPPORT STEEL
10 006 WASHER CAM LOCK 7/16
11 008 BUSHING, BRONZE 1-1/4
12 008B BUSHING, BRONZE PLUGGED 1-1/4
13 008F BEARING: BALL BEARING
14 008I BUSHING, INFEED THREADED
15 008J THREADED CAP FOR INF BSG W/RAC
16 008K RACES
17 008M STUB SHAFT INFEED MED. & SHORT
18 008P STUB SHAFT DISCHARGE
19 008Q 3/8-16 X 1-3/4 SOCKET HEAD CAP
20 009A BOLT, ROLL TENSING S/S 2-1/2
21 014BS DRIVE SHAFT- LONG BULLET LOCK
22 015BS DRIVE SHAFT - MEDIUM BULLET LOCK
23 016BS DRIVE SHAFT - SHORT BULLET LOCK
24 024 COLLAR, CLAMPING 1-1/2'' BRASS
25 027 GEAR: SPUR GEAR DE-STEMMER
26 030 BOLT, HEX HEAD 3/4" X 16 2-1/2
27 030A BOLT, HEX HEAD 3/4
28 030B NUT, HEX 3/4" S/S JAM NUT S/S
29 031A KEY SQ 5/16X5/16X1
30 03210274 BEARING OILITE FLANGE
31 0321187B SHAFT,POWER DRIVE UNIT
32 0321412B PLATE,INNER SHAFT MTG FEED END
33 0321413B PLATE INNER SHAFT MTG DISCHARGE END
34 0321423B CUSHION PAD 1.375 X 5/8
35 0321514B BRACKET BEARING
36 0321640B BRACKET,PIVOT BEARING RH
37 0322464B COUPLING CHAIN HALF 4016 13/8
38 0322916B SHAFT IDLER ROLL LEFT
39 0323335B BRACKET MS
40 0323354C ROLL END LH 1 3/4 URETHANE
41 0323355C ROLL END RH 1 3/4 URETHANE
42 0324929B ROLL END 3.375
43 0324930B ROLL END 3.375
44 0325808B COLLAR THREADED LOCKING
45 0327522 1 1/2 LH 90R STD HIGH PROFILE
46 0327523 1 1/2 RH 90R STD HIGH PROFILE
47 0327526 1 3/4 LH 90R STD HIGH PROFILE
48 0327527 1 3/4 RH 90R STD HIGH PROFILE
49 0327717 ROLL, 1-3/4" LH MAXI ROLL
50 0327718 ROLL, 1-3/4" RH MAXI ROLL
51 032A KEY WOODRUFF 5/16 HARDENED
52 033 HEX HEAD BOLT
53 034A FLAT WASHER 3/8" X 1-5/8 BRASS
54 035 WASHER, SPLIT RING LOCK 7/16
55 036 HEX HEAD BOLT
56 0372361B SHAFT,CUTTER TO FEEDER
57 0372506C CAM ADJUSTMENT DTL
58 0373425B U-JOINT, 5/8 BORE 1/2 SQ, (SALES KIT)
59 041L LH INTAKE BSH HOUSING BRASS
60 041R RH INTAKE BSH HOUSING BRASS
61 042 SPLIT SPROCKT 1]1/4
62 045A COUPLER CHAIN #40 DOUBLE PLATED
63 046A MASTER LINK-NICKEL PLATED
64 050 THRUST WASHER-TUFFLOCK
65 051 DISCHG OSC BSG HSG MT - SII BR
66 053 DISCH BUSHING RH
67 054 DISCH BUSHING LH
68 055 COLLAR WEAR COLLAR S/S
69 060-N70-M5W0 SMOOTH, RUB 70 D STD LNGTH
70 076 OSCILLATOR MOUNTING BLOCK, INF
71 083 BULLET LOCK-LG SHAFT
72 084A BULLET LOCK MED/SHT CORN
73 087 MALE/ FEMALE SWIVEL 1/2''
74 108 FEMALE CLEVIS
75 109 BUSHING HOUSING ALUM 2" I.D.
76 111 BUSHING TUFFLOCK 2
77 119 LOCK WASHER 1/2
78 120 HEX HEAD BOLT
79 121 CAM LOCK WASHER 5/16
80 125 LOCK WASHER 1/4
81 126 HEX HEAD BOLT
82 127 LOCK WASHER 3/8
83 128 HEX HEAD BOLT
84 130 1/4
85 131 3/8
86 145 OSCILLATOR DRIVE PLATE RH S/S
87 151 SOCKET HEAD BOLT
88 153 HEX HEAD BOLT POINTED 3/8
89 210 GEARBOX STRAIGHT THRU
90 211 GEARBOX RIGHT ANGLE "L"
91 215 BREATHER PLUG CAPPED
92 216 REDUCER FOR #215 1/2
93 217 BUSHING ROLL DRIVE SHEAVE 11.0
94 305 SHAKER ARM COMPLETE W/SPRING
95 CCH06-059 HYDRAULIC MOTOR 90 DEGREE(J1)
96 KA031031 KEY, 5/16 SQUARE GRADE 2
97 L01-N90-M5V4 LH ACCU 90 D 1-1/2 LENGTH 4 K
98 L01-N90-M5W4 LH ACCU 90 D STD LENGTH 4K
99 L35-U80-M5V4 LH 25/75 URE 80D 1 1/2 LNGTH 4
100 L35-U90-M5W4 LH 25/75 STR 90 D STD LNGTH 4K
101 L45-A00-05Z2 LH SPIRAL 2K ALUM DISCH SPIRAL
102 L45-U90-M5W2 LH SPIRAL URE 90D STD LNGTH 2K
103 L45-U90-M5Z2 LH DISCH SPIRAL 90 D URE 2K
104 NDB05013 NUT,HEX-JAM 1/2-13 ZN PL GRADE 5
105 NOB05013 NUT HEX NYLOC 1/2-13
106 NOB06211 NUT HEX NYLOC 5/8
107 NOD05013 NUT,HEX-NYLOC 1/2-13 ZN PL GRADE
108 NQB04320 NUT HEX NYLOC 7/16-20
109 NQB07516 NUT,HEX-NYLOC JAM 3/4-16 ZN PL
110 OR-404 POLYURETHANE (ORANGE) ACTUATOR
111 OR-505 HYDRAULIC MOTOR (8.8 IN3/R DISPLACEMENT)
112 OR-550 PARKER HYDRAULIC PUMP, H492AA2A
113 P048714 MCGILL CAMFOLLOWER
114 P048715 MCGILL BEARING
115 P051274 BEARING, 2 BOLT FLANGE 3/4 BORE NICKEL P
116 P056423 BEARING,1-3/8B WIDE SLOT TAKE-UP
117 P061615 BEARING 1 1/2B PLW BLOCK
118 P066658 NUT LOCK SKF 1 3/4
119 P066659 WASHER LOCK #W-09 FOR 1 3/4
120 P073341 BELT (TIMING) GATES 560-8MGT-30
121 P073361 Belt GT 14M-994-37
122 P077322 LINK,CONNECTING #40 ST STL
123 P078721 COUPLING, CHAIN ASSEMBLY 4016
124 P105442 ECCENTRIC, CHANGED BY 18-4
125 P462812 MOTOR, 2HP 1800RPM 145T TEFC 3/60/230/46
126 P462873 MOTOR,7-1/2HP 1800RPM 213T TEFC
127 P732655 ELBOW MALE 90 DEGR
128 P732708 ELBOW MALE 45 DEGR
129 P732722 FITTING ADJ L BRASS
130 P732724 PLUG SCREW 10-32
131 P732754 TUBE NYLON 1/4 OD
132 P732755 CONNECTOR BARB 1/8
133 R01-N90-M5V4 RH ACCU 90 D 1-1/2 LENGTH 4K
134 R01-N90-M5W4 RH ACCU 90 D STD LENGTH 4K
135 R35-U80-M5V4 RH 25/75 URE 80D 1 1/2 LNGTH 4
136 R35-U90-M5W4 RH 25/75 STR 90 D STD LNGTH 4K
137 R45-A00-05Z2 RH SPIRAL 2K ALUM DISCH SPIRAL
138 R45-U90-M5W2 RH SPIRAL URE 90D STD LNGTH 2K
139 R45-U90-M5Z2 RH DISCH SPIRAL 90 D URE 2K
140 SAAB05013175 SCREW,CAP-HEX HD 1/2-13 X 1-3/4ZN
141 SAAB06211500 SCREW,CAP-HEX HD 5/8-11 X 5ZN PL GRADE 2
142 SAAD05013325 SCREW,CAP-HEX HD 1/2-13 X 3-1/4ZN
143 SAAD06211500 SCREW CAP HEX HD 5/8-11X5
144 SBWJ03716100 SCREW,CARRIAGE-ROUND HEAD
145 SGCJ02520018 SCREW,SET CUP PNT-SOC HD 1/4-20
146 SGCJ02520037 SCREW,SET CUP PNT-SOC HD 1/4-20
147 SWAJ03118300 SCREW,FULL-HEX HD 5/16-18 X 3T18-8
148 WGQ062 WASHER STAR INTERNAL 5/8

Sweere / Sweere Food Processing Equipment B.V.
Standdaarbuitensedijk 1A
4751 SG Oud Gastel
The Netherlands

Office: (+31) (0) 165 315 536
Mobile office: (+31) (0) 6 2042 9842
Service: (+31) (0) 165 316 024
Mobile service: (+31) (0) 6 1097 2594
Contact us
Copyright © 2019 | About us | Contact | info@sweere.com | T: +31 (0) 165 315 536 | F: +31 (0) 165 310 246 | Privacy statement